

Test Report	No.: SHHL2205016994CW	Date: JUN. 10, 2022	Page: 1 of 4	
SHANGHAILINKANDCO.,L RM804, NO1228, ZHENNA	TD NROAD, PUTUODISTRICT, SH	ANGHAI, CHINA		

Sample Description P.O. / Ref No. Manufacturer Country of Origin Country of Destination	:	BUTTERBEERMUGS 40513+40508 LYONSPRESENTATIONS CN USA/UK
Sample Receiving Date Testing Period Testing Location	:	MAY 20, 2022 JUN. 01, 2022 TO JUN. 10, 2022 3RD. BUILDING, LANE 3999, XIUPU RD., PUDONG DISTRICT, SHANGHAI, CHINA

Test Requested	Result
MATERIALS AND ARTICLES IN CONTACT WITH FOODSTUFFS – TEST	
METHODS FOR THERMAL SHOCK AND THERMAL SHOCK ENDURANCE (EN	DATA
1183:1997) (METHOD B)	

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

24



Sky Zhang Authorized Signatory





## **Test Report**

No.: SHHL2205016994CW

Date: JUN. 10, 2022

22 Page: 2 of 4

**Test Conducted:** 

1. <u>Materials and articles in contact with foodstuffs – Test methods for thermal shock and</u> thermal shock endurance (EN 1183:1997)(Method B)

Number Of Tested	10 piece	S						
Tast Procedure B:	1 Demove any dist or leave debrie from the complex							
Test Flocedule D.	1. Remove any dirt or loose debris from the samples.							
	2. Fill ti	2. Fill the cold water bath with water, measure the temperature of the water t <sub>2</sub> .						
	3. Plac	lace the test sample separately in the oven which has been previously heated to						
	4. Rem	emove the sample and immerse the sample without impact completely in the cold-						
	wate	ater bath for about 2min, this procedure should within 15s.						
	5. Rem	move the sample from the cold-water bath. Inspect immediately each sample for						
	chip whic	chipping, cracking, crazing or breakage and determine the number of samples						
	6 Don	Which have failed the test.						
	0. Kept	eat the testing		+ +	and the increase	n sa	mples with increa	asing 10°C for to to
	<= 1	$00^{\circ}$ C and by	20°C for tata	ייי 10>	2, and the increas			
Tost Posult:				10	0.0.			
rest Result.								
	Thermal shock endurance							
					No. of failures		Cumulative	
	<i>t</i> ₁, °C	<i>t</i> ₂, °C	∆t, °C		at t <sub>1</sub>		failures in %	
	60	20	40		0		0	
	70	20	50		0		0	
	80	20	60		1		10%	
	90	20	70		6		70%	
	100	20	80		2		90%	
	110	20	90		1		100%	
		Total			10		100%	
		$\Delta t$ 50			= 70 °C			
		Standard deviation s 8.23						

Remarks

- 1.  $t_1$ , means upper temperature is heated by oven.
- 2.  $t_2$  means specified lower temperature in cold water bath.
- 3.  $\Delta t$  = temperature difference  $t_1 t_2$  in degrees Celsius.
- 4.  $\Delta t_{50}$  means Value for the resistance against sudden change in temperature corresponding to the temperature difference at which, for the first time, 50% of the sample fail.





## **Test Report**

No.: SHHL2205016994CW

Date: JUN. 10, 2022

Page: 3 of 4

Remark:

- Since the data and / or information above division line of front page is provided by the applicant, the relevant results or conclusions of this report are only made for these data and / or information, SGS shall not be responsible for the authenticity and integrity of such data and information and the validity of the results and / or conclusions arising therefrom. Testing results only apply to the sample as received.
- 2. The declaration of conformity is based on non-binary acceptance decision rules with guard band, and the guard band length parameter is 0. When the measured value falls in the guard band limit, the declaration of conformity is "Conditional PASS" or "Conditional FAIL".





## **Test Report**

## No.: SHHL2205016994CW

Date: JUN. 10, 2022

Page: 4 of 4

Sample Photo:





SGS authenticate the photo on original report only

\*\*\*End of Report\*\*\*

